Applicant:

Address:

Manufacturer:

Address:

EUT:

Trade Mark:

Model Number:

Date of Receipt:

Test Date:

Date of Report:

Prepared By:

Address:

ANNEX 2
FCC Part 15E Test Report

FCC ID: 2AJDD-IDIAGSF9S1

SHENZHEN FCAR TECHNOLOGY CO.,LTD

8th Floor, Chuangyi Building, No. 3025 Nanhai Ave., Nanshan, Shenzhen, Guangdong,
China 518060

SHENZHEN FCAR TECHNOLOGY CO.,LTD

8th Floor, Chuangyi Building, No. 3025 Nanhai Ave., Nanshan, Shenzhen, Guangdong,
China 518060

Auto Diagnostic System

FCAR

F9S, FO9S-D, F9S-G, F9S-W, F9S-M, F9S-E, FO9S-N, F9S-A, FI9S-L, F9S Pro
Aug. 12, 2023

Aug. 12, 2023 - Aug. 24, 2023

Aug. 24, 2023

Shenzhen DL Testing Technology Co., Ltd.

101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
Street, Longgang District, Shenzhen, Guangdong, China

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com Page 1 of 59



Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5180 Antl 85.12 0.7
NVNT a 5220 Antl 85.01 0.71
NVNT a 5240 Antl 85.09 0.7
NVNT ac20 5180 Antl 95.35 0.21
NVNT ac20 5220 Antl 95.43 0.2
NVNT ac20 5240 Antl 95.57 0.2
NVNT ac40 5190 Antl 91.85 0.37
NVNT ac40 5230 Antl 91.83 0.37
NVNT n20 5180 Antl 97.56 0.11
NVNT n20 5220 Antl 97.57 0.11
NVNT n20 5240 Antl 97.6 0.11
NVNT n40 5190 Antl 95.39 0.2
NVNT n40 5230 Antl 95.37 0.21
Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5745 Antl 85.36 0.69
NVNT a 5785 Antl 85.38 0.69
NVNT a 5825 Antl 85.39 0.69
NVNT ac20 5745 Antl 95.54 0.2
NVNT ac20 5785 Antl 95.53 0.2
NVNT ac20 5825 Antl 95.51 0.2
NVNT ac40 5755 Antl 91.77 0.37
NVNT ac40 5795 Antl 91.79 0.37
NVNT n20 5745 Antl 97.63 0.1
NVNT n20 5785 Antl 97.59 0.11
NVNT n20 5825 Antl 97.59 0.11
NVNT n40 5755 Antl 95.34 0.21
NVNT n40 5795 Antl 95.36 0.21
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Duty Cycle NVNT ac20 5180MHz Antl
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Duty Cycle NVNT ac40 5190MHz Antl
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Duty Cycle NVNT n20 5220MHz Ant1
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Duty Cycle NVNT n40 5230MHz Ant1
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Duty Cycle NVNT a 5745MHz Antl
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Duty Cycle NVNT ac20 5745MHz Antl
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Duty Cycle NVNT ac40 5755MHz Antl
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Duty Cycle NVNT n20 5785MHz Antl
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Duty Cycle NVNT n40 5795MHz Ant1
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Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 9.349 0.7 10.049 24 Pass
NVNT a 5220 Antl 9.154 0.71 9.864 24 Pass
NVNT a 5240 Antl 10.177 0.7 10.877 24 Pass
NVNT ac20 5180 Antl 9.974 0.21 10.184 24 Pass
NVNT ac20 5220 Antl 9.781 0.2 9.981 24 Pass
NVNT ac20 5240 Antl 10.918 0.2 11.118 24 Pass
NVNT ac40 5190 Antl 10.202 0.37 10.572 24 Pass
NVNT ac40 5230 Antl 10.142 0.37 10.512 24 Pass
NVNT n20 5180 Antl 10.171 0.11 10.281 24 Pass
NVNT n20 5220 Antl 9.964 0.11 10.074 24 Pass
NVNT n20 5240 Antl 11.07 0.11 11.18 24 Pass
NVNT n40 5190 Antl 10.441 0.2 10.641 24 Pass
NVNT n40 5230 Antl 10.346 0.21 10.556 24 Pass

Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 9.766 0.69 10.456 30 Pass
NVNT a 5785 Antl 10.274 0.69 10.964 30 Pass
NVNT a 5825 Antl 10.351 0.69 11.041 30 Pass
NVNT ac20 5745 Antl 9.938 0.2 10.138 30 Pass
NVNT ac20 5785 Antl 10.216 0.2 10.416 30 Pass
NVNT ac20 5825 Antl 10.63 0.2 10.83 30 Pass
NVNT ac40 5755 Antl 9.966 0.37 10.336 30 Pass
NVNT ac40 5795 Antl 10.112 0.37 10.482 30 Pass
NVNT n20 5745 Antl 10.499 0.1 10.599 30 Pass
NVNT n20 5785 Antl 10.987 0.11 11.097 30 Pass
NVNT n20 5825 Antl 10.689 0.11 10.799 30 Pass
NVNT n40 5755 Antl 10.108 0.21 10.318 30 Pass
NVNT n40 5795 Antl 10.44 0.21 10.65 30 Pass
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Power NVNT a 5180MHz Antl

= Keysight Spectrum Analyzes - Channel Power R
&5 NSE:IN =) 09:30:56 AM Aug 22, 2023
Center Freq; 5.180000000 GHz Radio Std: None
—s~  Trig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

RL
Center Freq 5.180000000 GHz

Ref Offset 8.49 dB
Ref 28.49 dBm

v
el

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

9.35 dBm /20 MHz -63.66 dBm /Hz

sG Tgstarus

Power NVNT a 5220MHz Antl

= Keysight Spectrum Analyzes - Channel Power R
RL N N N 09:32:26 AM Aug 22, 2023
Center Freq; 5.220000000 GHz Radio Std: None
—s~  Trig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.220000000 GHz

Ref Offset 852 dB
Ref 28.52 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

9.15 dBm /20 MHz -63.86 dBm /Hz

sG Tgstarus

Power NVNT a 5240MHz Ant1

[ Keysight Spectrum Analyzes - Channel Power
RL RE NSEIN )
Center Freq 5.240000000 GHz Center Freq: 6240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 852 dB
Ref 28.52 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

10.18 dBm /20 MHz -62.83 dBm /Hz

Test Report

Tel:

400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com

Page 14 of 59



Power NVNT ac20 5180MHz Antl
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Power NVNT ac40 5190MHz Antl
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Power NVNT n20 5220MHz Antl
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Power NVNT n40 5230MHz Antl
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Power NVNT a 5745MHz Antl

= Keysight Spectrum Analyzes - Channel Power

RL RE
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.98 dB
Ref 28.98 dBm

#Res BW 1 MHz
Channel Power

9.77 dBm /20 MHz

sG Tgstarus

B
NSE:IN GN 09:56:30 AM Aug 22, 2023
Center Freq; 5.745000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-63.24 dBm /Hz

Power NVNT a 5785MHz Antl

= Keysight Spectrum Analyzes - Channel Power

RL RE
Center Freq 5.785000000 GHz

#IFGain:Low

Ref Offset 8.87 dB
Ref 28.87 dBm

[T
#Res BW 1 MHz

Channel Power

10.27 dBm /20 MHz

- gewws |

NSEIN ) 09:58:44 AM Aug 22, 2023
Center Freq; 5.785000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-62.74 dBm /Hz

Power NVNT a 5825MHz Antl

= Keysight Spectrum Analyzes - Channel Power
RL

Cerer Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 8.86 dB
Ref 28.86 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

10.35 dBm /20 MHz

NSEIN = 10:00:16 AM Aug 22, 2023
Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-62.66 dBm /Hz

Test Report Tel:

400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 19 of 59



Power NVNT ac20 5745MHz Antl

B
NSEIN ) 10:13:49 AM Aug 22, 2023
Center Freq; 5.745000000 GHz Radio Std: None

s Trig: FreeRun AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

RL RE
Center Freq 5.745000000 GHz

Ref Offset 8.98 dB
Ref 28.98 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

9.94 dBm /20 MHz -63.07 dBm /Hz

sG Tgstarus

Power NVNT ac20 5785MHz Antl

= Keysight Spectrum Analyzes - Channel Power | i
RL NSEIN =) 10:16:01 AM Aug 22, 2023
Center Freq; 5.785000000 GHz Radio Std: None
—s~  Trig: Free Run Avg|Hold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.785000000 GHz

Ref Offset 8.87 dB
Ref 28.87 dBm

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

nnel Power Power Spectral Density

10.22 dBm /20 MHz -62.79 dBm /Hz

Power NVNT ac20 5825MHz Antl

[ Keysight Spectrum Analyzes - Channel Power g
AL F NSE-IN =] 10:18:13 AM Aug 22, 2023
Center Freq 5.825000000 GHz Center Freq; 5.825000000 GHz Radio Std: None

—s~  Trig: Free Run Avg|Hold: 100100
MFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.86 dB
Ref 28.86 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

10.63 dBm /20 MHz -62.38 dBm /Hz

sG Tgstarus

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 20 of 59



Power NVNT ac40 5755MHz Antl

B
N N GN 10:20:46 AM Aug 22, 2023
Center Freq; 6.755000000 GHz Radio Std: None

s Trig: FreeRun AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

RL RE
Center Freq 5.755000000 GHz

Ref Offset 8.89 dB
Ref 28.89 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

9.97 dBm /40 MHz -66.05 dBm /Hz

sG Tgstarus

Power NVNT ac40 5795MHz Antl

= Keysight Spectrum Analyzes - Channel Power | i
AL NSEIN ) 10:23:34 AM Aug 22, 2023
Center Freq; 5.795000000 GHz Radio Std: None
—s~  Trig: Free Run Avg|Hold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.795000000 GHz

Ref Offset 8.86 dB
Ref 28.86 dBm

e Yy

[ Famrre e
Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz
nnel Power Power Spectral Density

10.11 dBm /40 MHz -65.91 dBm /Hz

Power NVNT n20 5745MHz Antl

[ Keysight Spectrum Analyzes - Channel Power g
AL F NSE-IN =] 10:02:04 AM Aug 22, 2023
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None

—s~  Trig: Free Run Avg|Hold: 100100
MFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.98 dB
Ref 28.98 dBm

BTy

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

10.50 dBm /20 MHz -62.51 dBm /Hz

sG Tgstarus

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Power NVNT n20 5785MHz Antl

= Keysight Spectrum Analyzes - Channel Power

==
NSEIN ) 10:03:47 AM Aug 22, 2023
Center Freq; 5.785000000 GHz Radio Std: None

Trig: Free Run AvglHold: 100100

MFGain:Low #Atten: 30 dB Radio Device: BTS

RL RE
Center Freq 5.785000000 GHz

Ref Offset 8.87 dB
Ref 28.87 dBm

My N
ol Wl

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

10.99 dBm /20 MHz -62.02 dBm /Hz

sG Tgstarus

Power NVNT n20 5825MHz Antl

[ Keysight Spectrum Analyzes - Channel Power ==
RL 10:05:28 AM Aug 22, 2023
Radio Std: None

Center Freq; 5.825000000 GHz
—s~  Trig: Free Run Avg|Hold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.825000000 GHz

Ref Offset 8.86 dB
Ref 28.86 dBm

L e AL

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

nnel Power Power Spectral Density

10.69 dBm /20 MHz -62.32 dBm /Hz

Power NVNT n40 5755MHz Antl

[ Keysight Spectrum Analyzes - Channel Power g

N N GN 10:09:04 AM Aug 22, 2023
Center Freq; 5.755000000 GHz Radio Std: None

s Trig: FreeRun AvglHold: 100100

AFGain:Low #Atten: 30 dB Radio Device: BTS

RL RE
Center Freq 5.755000000 GHz

Ref Offset 8.89 dB
Ref 28.89 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

10.11 dBm /40 MHz -65.91 dBm /Hz

sG Tgstarus

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 22 of 59



Power NVNT n40 5795MHz Antl

= Keysight Spectrum Analyzes - Channel Power R
_ T ] 10:11:24 AM Aug 22, 2023
Center Freq; 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100
AFGain:Low #Atten: 30 dB Radio Device: BTS

RL
Center Freq 5.795000000 GHz

Ref Offset 8.86 dB
Ref 28.86 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

10.44 dBm /40 MHz -65.58 dBm /Hz

sG Tgstarus

Test Report

Tel:

400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com
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Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.38587291
NVNT a 5220 Antl 16.42713617
NVNT a 5240 Antl 16.3620078
NVNT ac20 5180 Antl 17.55247074
NVNT ac20 5220 Antl 17.55225373
NVNT ac20 5240 Antl 17.50652957
NVNT ac40 5190 Antl 35.99489104
NVNT ac40 5230 Antl 36.14095186
NVNT n20 5180 Antl 17.57157113
NVNT n20 5220 Antl 17.56492862
NVNT n20 5240 Antl 17.51792407
NVNT n40 5190 Antl 35.99877479
NVNT n40 5230 Antl 36.13674292

-6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 15.369 0.5 Pass
NVNT a 5785 Antl 15.761 0.5 Pass
NVNT a 5825 Antl 15.36 0.5 Pass
NVNT ac20 5745 Antl 14.426 0.5 Pass
NVNT ac20 5785 Antl 15.391 0.5 Pass
NVNT ac20 5825 Antl 15.11 0.5 Pass
NVNT ac40 5755 Antl 35.077 0.5 Pass
NVNT ac40 5795 Antl 35.09 0.5 Pass
NVNT n20 5745 Antl 15.945 0.5 Pass
NVNT n20 5785 Antl 15.921 0.5 Pass
NVNT n20 5825 Antl 15.02 0.5 Pass
NVNT n40 5755 Antl 35.067 0.5 Pass
NVNT n40 5795 Antl 35.072 0.5 Pass

Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.3645137
NVNT a 5785 Antl 16.34412744
NVNT a 5825 Antl 16.36664135
NVNT ac20 5745 Antl 17.5013811
NVNT ac20 5785 Antl 17.50439067
NVNT ac20 5825 Antl 17.51681388
NVNT ac40 5755 Antl 35.75970451
NVNT ac40 5795 Antl 35.82833648
NVNT n20 5745 Antl 17.51431363
NVNT n20 5785 Antl 17.52495083

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 24 of 59



NVNT n20 5825 Antl 17.52327601

NVNT n40 5755 Antl 35.81512451

NVNT n40 5795 Antl 35.86025041

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 25 of 59



OBW NVNT a 5180MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.180000000 GHz

ig: Free Run

#IFGain:Low #Atten: 30 dB

Ref Offset 8.49 dB
Ref 28.49 dBm

e b

o

'Ll
|,‘.\.,v.'\,'.wn'.-ﬂuw'w'«"

Center 5.18 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
16.386 MHz
7.650 kHz

19.75 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Freq; 5.180000000 GHz
AvglHold: 100100

R NS |

==
09:31:04 AM Aug 22, 2023
Radio Std: None

Radio Device: BTS

g

sl

Span 30 MHz|
Sweep 1.333 ms

16.3 dBm

99.00 %
-26.00 dB

OBW NVNT a 5220MHz Ant1

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 5.220000000 GHz

Trig: Free Run
#Aten: 30 dB

S
#IFGain:Low

Ref Offset 852 dB
Ref 28.52 dBm

e T

| IT

Center 5.22 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
16.427 MHz
3.031 kHz

19.61 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 5220000000 GHz
Avg|Hold: 1001100

P AL o i,

09:32:34 AM Aug 22, 2023
Radio Std: None

Radio Device: BTS

y
LY
o ».?k""\‘.ﬂ\“u‘d.‘,\"

Span 30 MHz|
Sweep 1.333 ms

16.1 dBm

99.00 %
-26.00 dB

ig: Free Run

#IFGain:Low #Atten: 30 dB

Ref Offset 852 dB
Ref 28.52 dBm

Center 5.24 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
16.362 MHz
18.586 kHz

19.36 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Freq; 5.240000000 GHz
AvglHold: 100100

=
09:33:56 AM Aug 22, 2023
Radio Std: None

Radio Device: BTS

o
Yottt

Span 30 MHz|
Sweep 1.333 ms

17.1 dBm

99.00 %
-26.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dI-cert.com
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OBW NVNT ac20 5180MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 8.49 dB
Ref 28.49 dBm

ooty

P
Wi ,wp}.w'»mfr

Center 5.18 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.552 MHz
-9.898 kHz
20.11 MHz

Transmit Freq Error
x dB Bandwidth

Freq: 5.180000000 GHz
ig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

,r.\_.*.*-'«.-»mmu.—m-r»'m\w,.wh‘-m'w‘»w‘».«v-u"\-,.-w.,‘\w»“,‘

#VBW 620 kHz

Total Power 15.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

09:44:17 AM Aug 22, 2023
Radio Std: None

Radio Device: BTS

Sweep 1.333 ms|

OBW NVNT ac20 5220MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 5.220000000 GHz

#IFGain:Low

Ref Offset 852 dB
Ref 28.52 dBm

PR

L

Center 5.22 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.552 MHz
-30.458 kHz
19.96 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5220000000 GHz

Trig: Free Run
#Aten: 30 dB

AvglHold: 100100

AR A Al L w.up,.\.a\.w I ST

#VBW 620 kHz

Total Power 15.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

09:46:00 AM Aug 22, 2023
Radio Std: None

Radio Device: BTS

Sweep 1.333 ms|

OBW NVNT ac20 5240MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 852 dB
Ref 28.52 dBm

Ty

Center 5.24 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.507 MHz
36.167 kHz
19.91 MHz

Transmit Freq Error
x dB Bandwidth

Freq: 5.240000000 GHz
ig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

it st | IR oA X
SEnp v e |

#VBW 620 kHz

Total Power 16.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

=
09:48:18 AM Aug 22, 2023
Radio Std: None

Radio Device: BTS

"'l\
t‘"*{""‘"“'\""-"\"a‘\»\

Span 30 MHz|
Sweep 1.333 ms

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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OBW NVNT ac40 5190MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.190000000 GHz

#IFGain:Low

Ref Offset85 dB
Ref 28.50 dBm

N

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth
35.995 MHz

28.165 kHz
39.91 MHz

Transmit Freq Error
x dB Bandwidth

sG Tgstarus

e
09:50:48 AM Aug 22, 2023
Radio Std: None

Center Freq: 5180000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

#VBW 1.2 MHz Sweep 1.333 ms

Total Power 16.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

OBW NVNT ac40 5230MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 5.230000000 GHz

#IFGain:Low

Ref Offset 852 dB
Ref 28.52 dBm

Ty w‘mwi-\vdmﬂwww

JI]" MH(,W .M.W/*

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.141 MHz

53.541 kHz
40.43 MHz

Transmit Freq Error
x dB Bandwidth

sG Tgstarus

Center Freq: 5230000000 GHz

09:52:58 AM Aug 22, 2023
Radio Std: None

Trig: Free Run
#Aten: 30 dB

AvglHold: 100100
Radio Device: BTS

W"‘MM«WW

Span 60 MHz|

#VBW 1.2 MHz Sweep 1.333 ms

Total Power 16.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

OBW NVNT n20 5180MHz Ant1

[ Keysight Spectrum Analyzer - Gccupied 8.
RL RE
Center Freq 5.180000000 GHz
#FGain:Low

Ref Offset 8.49 dB
Ref 28.49 dBm

et b et

o
Ul.»fn I—’Iru‘t“-""-'"#

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.572 MHz

-6.701 kHz
20.60 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5180000000 GHz

Radio Std: None
Trig: Free Run
#Aten: 30 dB

AvglHold: 100100
Radio Device: BTS

R e

S
"'IWU-JMH..MM'.'

W

Span 30 MHz|

#VBW 620 kHz Sweep 1.333 ms

Total Power 15.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Report

Tel:

400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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OBW NVNT n20 5220MHz Antl

= Keysight Spectrum Analyzes - Gccupied BW R
ke NSEIN ) 09:37:08 AM Aug 22, 2023

Center Freq; 5.220000000 GHz Radio Std: None

—s~  Trig: Free Run AvglHold: 100100

AFGain:Low #Atten: 30 dB Radio Device: BTS

RL
Center Freq 5.220000000 GHz

Ref Offset 852 dB
Ref 28.52 dBm

',.-uw.m-'*'Wn"'""""‘“"'w"w"'"""'-q A e b o
X

/

Al

L-*wr‘f»-fnl\“',f}.“l'ltl".} [ w"w"Lle'L.'L‘*\A'JL'A."u

Center 5.22 GHz ] ] Span 30 MHz,
#Res BW 200 kHz #VBW 620 KHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 15.7 dBm
17.565 MHz

Transmit Freq Error -16.955 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.07 MHz x dB -26.00 dB

sG Tgstarus

OBW NVNT n20 5240MHz Antl

= Keysight Spectrum Analyzes - Gccupied BW R
RL N N N 09:38:35 AM Aug 22, 2023
Center Freq; 5.240000000 GHz Radio Std: None
—s~  Trig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.240000000 GHz

Ref Offset 852 dB
Ref 28.52 dBm

P T .,’_‘.__‘A‘MV-\A.'A—"\‘J'.%_,V#kﬂ»\'-'ww\«'\‘».r\ll"v\..‘.m\,‘w-,»’.__

Center 5.24 GHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 16.7 dBm
17.518 MHz

Transmit Freq Error 32.745 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.81 MHz x dB -26.00 dB

sG Tgstarus

OBW NVNT n40 5190MHz Ant1

= Keysight Spectrum Analyzes - Gecupied BW.

Center Freq; 5.130000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100100
MFGain:Low #Atten: 30 dB Radio Device: BTS

RL RE
Center Freq 5.190000000 GHz

Ref Offset85 dB
Ref 28.50 dBm

RTINS Lt rMMMMWM.
i I
WHKMW\FIJMW

l‘

Mt

Center 5.19 GHz ] Span 60 MHz,
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 16.3 dBm
35.999 MHz

Transmit Freq Error 37.756 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.91 MHz x dB -26.00 dB

Test Report

Tel:

400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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OBW NVNT n40 5230MHz Antl

e Keysight Spectrum Analyzes - Occupied BW 2| -ar ]
o = = 09:42:14 AM Aug 22, 2023

Center Freq: 5.230000000 GHz Radio Std: None

Trig: Free Run AvglHold: 1001100

#FGain:Low #Atten: 30 dB Radio Device: BTS

RL
Center Freq 5.230000000 GHz

Ref Offset 8,52 dB
Ref 28.52 dBm

MF
WAt

Center 5.23 GHz

Span 60 MHz|
#Res BW 430 kHz

#VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 16.2 dBm
36.137 MHz

Transmit Freq Error 55.130 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.75 MHz x dB -26.00 dB

sG Tgstarus

Test Report

Tel:

400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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-6dB Bandwidth NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzes - Gecupied BW. 3| P ]
RL RE NSEAIN ] 09:56:46 AM Aug 22, 2023
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None
s Trig: FreeRun Avg|Hold: 1001100
#FGain:Low #Atten: 30 dB Radio Device: BTS

MKkr3 5.752686 GHz

Ref 28,08 dBm 7.5545 dBm

\_\rw‘k-',-w‘w«.\—w [\ '4'1"‘"“‘1%\"1

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 17.2 dBm
16.321 MHz

Transmit Freq Error 1.718 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.37 MHz x dB -6.00 dB

-6dB Bandwidth NVNT a 5785MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW. >
5 09:50:01 AM Aug 22, 2023

Rl R NSEN ]
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
—» Trig: FreeRun Avg|Hold: 1001100
AFGain:Low #Aten: 30 dB Radio Device: BTS

o Mkr3 5.792884 GHz
P 55244 am

yal
[P g e

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 17.6 dBm
16.325 MHz

Transmit Freq Error 2.997 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.76 MHz x dB -6.00 dB

- gewws |
-6dB Bandwidth NVNT a 5825MHz Antl

e Keysight Spectrum Analyzes - Occupied BW [
RL RE NSEIN =) 10:00:35 AM Aug 22, 2023
Center Freq 5.825000000 GHz Center Freq: 6826000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100
MFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset8.86 dB Mkr3 5.832673 GHz
Ref 28.86 dBm -7.2634 dBm

"uﬂ.“.\ it Wy

g
ks e .

Center 5.825 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 17.8 dBm
16.317 MHz

Transmit Freq Error -7.139 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.36 MHz x dB -6.00 dB

Page 31 of 59
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-6dB Bandwidth NVNT ac20 5745MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW. =

RL RF 10:14:15 AM Aug 22, 2023
Center Freq 5.745000000 GHz

Center Freq; 5.745000000 GHz Radio Std: None
—s~  Trig: Free Run Avg|Hold: 100100
MFGain:Low #Atten: 30 dB Radio Device: BTS

- MKr3 5.75222 GHz
Rer 28.95 dBm -7.2762 dBm

| SwrErEm ey

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 16.1 dBm
17.493 MHz

Transmit Freq Error 6.849 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.43 MHz x dB -6.00 dB

sG Tgstarus

-6dB Bandwidth NVNT ac20 5785MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW. -] -
RL N

R = [ J‘Z’ 2023
Center Freq 5.785000000 GHz

\: N N 10:16:28 AM
Center Freq; 5.785000000 GHz Radio Std: None
—s~  Trig: Free Run AvglHold: 100100

AFGain:Low #Atten: 30 dB Radio Device: BTS

o MKkr3 5.792694 GHz,
P Ses17 adm

"*""“""“""‘*"‘\"-‘u'wq\“:-n-\ "

\): J"v“*‘w"fj .M'H-u

\‘LL"{\“\‘“‘-"{“‘A‘\’V"’F

Center 5.785 GHz ] Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 16.4 dBm
17.512 MHz

Transmit Freq Error -1.104 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.39 MHz x dB -6.00 dB

sG Tgstarus

-6dB Bandwidth NVNT ac20 5825MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.825000000 GHz

Center Freq; 5.826000000 GHz Radio Std: None
o+~ Trig: FreeRun Avg|Hold: 1001100
AFGain:Low #Aten: 30 dB Radio Device: BTS
Ref Offset 886 dB Mkr3 5.832558 GHz
Ref 28.86 dBm -7.0214 dBm

el | ool oot i,

Doty Wl

Span 30 MHz|

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 16.8 dBm
17.491 MHz

Transmit Freq Error 3.404 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.11 MHz x dB -6.00 dB

Test Report

Tel:
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Email: service@dI-cert.com
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T

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.755000000 GHz

Ref Offset 8.89 dB
Ref 28.89 dBm

e wu,,.gu,;,.',m\l,,\»mh-ﬁm’ﬁr«w
f

]
mm.»,w,,w.w-xw/

#Res BW 100 kHz

Occupied Bandwidth

#IFGain:Low

Trig: Free Run Av
#Atten: 30 dB

W

#VBW 300 kHz

Total Power

35.676 MHz

Transmit Freq Error
x dB Bandwidth

22.679 kHz
35.08 MHz x dB

% of OBW Power

Center Freq: 5.755000000 GHz

; 3
L ,Q\

10:21:16 AM Aug 22, 2023
Radio Std: None

g|Hold: 1001100
Radio Device: BTS

Mkr3 5.772561 GHz,
-11.967 dBm

Sweep 6ms

16.6 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac40 5795MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 5.795000000 GHz

Ref Offset 8.86 dB
Ref 28.86 dBm

ry
WA

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.714 MHz

-16.229 kHz
35.09 MHz x dB

Transmit Freq Error
x dB Bandwidth

sG

Center Freq: 5.785000000 GHz

Trig: Free Run

#IFGain:Low #Atten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power

Radio Std: None

AvglHold: 100100
Radio Device: BTS

Mkr3 5.812529 GHz
-8.6385 dBm

Sweep 6ms

16.8 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n20 5745MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.745000000 GHz

Ref Offset 8.98 dB
Ref 28.98 dBm

n‘,‘f‘.,\“p,w,wwlm“r

#Res BW 100 kHz

Occupied Bandwidth
17.

Transmit Freq Error

x dB Bandwidth

Trig: Free Run

#IFGain:Low #Atten: 30 dB

7t

Ror, poraefietin,

#VBW 300 kHz

Total Power

4 MHz
16.855 kHz
1595MHz  x dB

Center Freq: 5.745000000 GHz

% of OBW Power

100223
Radio Std: None

AvglHold: 100100
Radio Device: BTS

Mkr3 5.752989 GHz
-7.8674 dBm

Mg

Span 30 MHz|
Sweep 3.333 ms

16.6 dBm

99.00 %
-6.00 dB

Test Report

Tel:

400-688-3552

Web:www.dl-cert.com
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= Keysight Spectrum Analyzes - Gecupied BW.

Ref Offset 8.87 dB
Ref 28.87 dBm

Pl
)
B

#Res BW 100 kHz

Occupied Bandwidth

RL RE
Center Freq 5.785000000 GHz

Trig: Free Run

#IFGain:Low #Atten: 30 dB

#VBW 300 kHz

Total Power

17.521 MHz

Transmit Freq Error
x dB Bandwidth

-11.516 kHz
15.92 MHz x dB

sG Tgstarus

Center Freq: 5.785000000 GHz

% of OBW Power

e
10:04:08 AM Aug 22, 2023
Radio Std: None

AvglHold: 100100
Radio Device: BTS

Mkr3 5.792949 GHz
-8.2904 dBm

]

Span 30 MHz|
Sweep 3.333 ms

16.8 dBm

99.00 %
-6.00 dB

-6dB Bandwidth NVNT n20 5825MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Ref Offset 8.86 dB
Ref 28.86 dBm

o
i
I

Pt A

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Cerer Freq 5.825000000 GHz

Trig: Free Run

#IFGain:Low #Atten: 30 dB

#VBW 300 kHz

Total Power

17.507 MHz

Transmit Freq Error
x dB Bandwidth

7.089 kHz
15.02 MHz x dB

sG Tgstarus

Center Freq: 5825000000 GHz

% of OBW Power

Radio Std: None
AvglHold: 100100
Radio Device: BTS

Mkr3 5.832517 GHz
-4.2619 dBm

I

Span 30 MHz|
Sweep 3.333 ms

16.6 dBm

99.00 %
-6.00 dB

-6dB Bandwidth NVNT n40 5755MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.755000000 GHz

Ref Offset 8.89 dB
Ref 28.89 dBm

kww‘.u..—mww.wmﬂ'».ul

4

»\Rh'ﬂhﬂ",'-ﬂﬂnltw-f/

#Res BW 100 kHz

Occupied Bandwidth

Trig: Free Run

#IFGain:Low #Atten: 30 dB

W

#VBW 300 kHz

Total Power

35.712 MHz

Transmit Freq Error
x dB Bandwidth

30.029 kHz
35.07 MHz x dB

Center Freq: 5.755000000 GHz

Imr.-im&«h-dw)whm\’wl-.»k-w

% of OBW Power

Radio Std: None
AvglHold: 100100
Radio Device: BTS

Mkr3 5.772563 GHz
-11.541 dBm

Sweep 6ms

16.4 dBm

99.00 %
-6.00 dB

Test Report

Tel:

400-688-3552
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[ Keysight Spectrum Analyzes - Gecupied BW. | )
RF 10:11:48 AM Aug 22, 2023

RL NSEIN )
Center Freq 5.795000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100100

#Atten: 30 dB Radio Device: BTS
o Mkr3 5.812522 GHz,
R 51510 am

#IFGain:Low

Il -

3
.wM"“"‘l‘M""Mr"J’m. Im'“I‘MIM‘""‘""“‘W'»-»....‘..M’

| 4 |

"r y
Rt RNTR——

3 Span 60 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 6 ms

Occupied Bandwidth Total Power 16.6 dBm

35.767 MHz
Transmit Freq Error -14.168 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.07 MHz x dB -6.00 dB

sG Tgstarus

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 35 of 59



